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Report No : TAS-014602 Receipt Date : May.03.2010
Client : Khon-Shin Lee Test Completion Date : Nov.01.2010

DAEBO PAINT Co., Ltd.
#654, Gojan—Dong, Namdong—-Ku, Incheon, Korea.

Sample : Combi Marble Stone

TEST RESULTS
TEST ITEM UNIT : SAMPLE RESULT TEST METHOD

Accelerate Weathering Test(1 500 h) } } } +JIS K 5600-7-8 : 1999(*)

- Appearance(Crack, peeling, ! - ! No Defects : JIS K 5600-7-8 : 1999
Blistering) o L SO S
- Grey Scale degree: 5 JIS K 5600-7-8 : 1999, KS K 0911 :
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 07
Accelerate Weathering Test(3 000 h) 3 +JIS K 5600-7-8 : 1999(*)

- Appearance(Crack, peeling, ! - ! No Defects ' JIS K 5600-7-8 : 1999(*)
Blistering) o L ST S
- Grey Scale ! degree: ! 41 JIS K 5600-7-8 : 1999, KS K 0911 :

} ! ! + 2007

* UV Lamp : UVA-340, Irradiance : 0.76 W/m 2 ,
Exposure Time/Temp : 4h UV /60 'C + 1 C,
Condensation Time/Temp :4h Con /50°C £1°C

USAGE : QUALITY CONTROL

NOTE : 1. The test results on this test report are only limited to the samples and sample names provided by
the customer and KTR do not guarantee the quality of all products of the customer.
2. This test report shall not be used for public relation, advertisement, lawsuit and any other purposes
outside the scope of its defined usage.
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